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M1 1 19098689 GHz | 26.93 dBm M1 1 1.9097341 GHz 25,44 dBm
T1 1 1.90967912 GHz 12.67 dém | Occ Bw | 242.757242757 kHz T1 1 1.90967912 GHz 10.84 d8m Occ Bw 239.76023976 kHz
T2 1 190992188 GHz 12.82 dBm T2 1 190991888 GHz 11.43 dBm
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820.000 MHz 823.000 MHz 100.000 kHz 822.97752 MHz -48.81 dém -35.81 dB 848.500 MHz 849.000 MHz 10.000 kHz 848.73004 MHz 20.31 dBm -14.69 dB
823.000 MHz 824,000 MHz 3.000 kHz 823.98503 MHz -18.47 dBm -5.47 d& 549,000 MHz 850.000 MHz 3.000 kHz 849.01697 MHz -21.69 dBm -8.60 dB
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e% FCC RF Test Report Report No. : FG830917A

SPORTON LAB.

Conducted Spurious Emission

GSM850 (GSM) GSM850 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum Spectrum
Ref Level 24.00 d8m  Offset 14.00 dB Mode Auto Sweep Ref Level 24.00 d8m  Offset 14.00 dB Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10

CEn

@1 Max
20 dbPibark ry 20 dbPibark ry
Line _$PURIOUS_| INE_ABS [ Line _$PURIOUS_| INE_ABS [
10 10
od 0d
US_LINE_ABS_

10US_LINE_ABS_

50 d
-60 d -60 d
-70d -70d
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc | PoweraAbs | ALimit | Rangelow | RangeUp | RBW | Frequenc | Powerabs | ALimit |
30.000 MHz 820,000 MHz 1.000 MHz 634,64018 M -34.62 dém -21.62 de 30.000 MHz 820,000 MHz 1.000 MHz 802.43126 MHz -37.67 dém -24.67 de
855,000 MHz 1.000 GHz 1.000 MHz 927.13768 MHz -33.11 dém -20.11 d8 855,000 MHz 1.000 GHz 1.000 MHz 910.47101 MHz 6 -24,26 de
1.000 GHz 3.000 GHz 1.000 MHz 2,75516 GHz -31.72 dém -18.72.d8 1.000 GHz 3.000 GHz 1.000 MHz 2,50094 GHz -23.44 dB
3.000 GHz 7.000 GHz 1.000 MHZ 5.57543 GHz -28.17 dém -15.17 de 3.000 GHz 7.000 GHz 1.000 MHz 6.65429 GHz -20.06 d&
7.000 GHz 5.000 GHz 1.000 MHz 7.12711 GHz -28.41 dém -15.41 dB 7.000 GHz 5.000 GHz 1.000 MHz 8.19548 GHz -34.51 dém -21.51 dB
—
W w
L | J - L | J ..
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Middle Channel Middle Channel

Spectrum Spectrum

Ref Level 24.00 d8m  Offset 14.00 dB Mode Auto Sweep Ref Level 24.00 d8m  Offset 14.00 dB Mode Auto Sweep

SGL Count 10/10 SGL Count 10/10
CER

(@1 1ax
20 dbifpl Jhark Baks 20 dbifpl Jhark S
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_} INE_ABS PABS
10
od od
US_LINE_ABS_
-30 di -30 di
50 d 50 d
60 d 60 d
-70d -70d
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit |
30.000 MHz 820,000 MHz 1.000 MHz 779.62754 MHz -34.31 dém -21.31 de 30.000 MHz 820,000 MHz 1.000 MHz 575.76262 MHz -36.80 dém -23.80 dé
855,000 MHz 1.000 GHz 1.000 MHz 986.26812 MHz -33.86 dém -20.86 d8 855,000 MHz 1.000 GHz 1.000 MHz 897.93478 MHz -36.94 dém
1.000 GHz 3.000 GHz 1.000 MHz 2,29621 GHz 05 dém -19.05 d8 1.000 GHz 3.000 GHz 1.000 MHz 2,13723 GHz -36.87 dém
3.000 GHz 7.000 GHz 1.000 MHz 6.98375 GHz S1dem -14.51 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.91926 GHz -33.32 dém
7.000 GHz 5.000 GHz 1.000 MHz 8.92563 GHz -28.43 dém -15.43 dB 7.000 GHz 5.000 GHz 1.000 MHz 8.45169 GHz -35.25 dém
w vy w
L L J L L J
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Highest Channel Highest Channel

Spectrum

Spectrum
Ref Level 24.00 d&m  Offset 14.00 d8 Mode Auto Sweep
SGL Count 10/10

Ref Level 24.00 d8m  Offset 14.00 d& Mode Auto Sweep
SGL Count 10/10
@1 Max

@1 Max

20 dbiPiJhack BARS 20 dbiPiJhack S
Line _$PURIOUS_} INE_ABS, PABS Line _$PURIOUS_} INE_ABS, PABS

10

0 0

LINE_ABS_

_LINE_ABS_

50 d 50 d
-60 d -60 d
-70d -70d
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeuUp | RBW | Frequency | powerabs | ALimit | Rangelow | RangeUp | RBW | Frequenc | powerabs | ALimit |
30.000 MHz 820,000 MHz 1.000 MHz 646.87906 MHz -33.83 dém -20.83 dé 30.000 MHz 820,000 MHz 1.000 MHz 761.76662 MHz -37.52 dém
855,000 MHz 1.000 GHz 1.000 MHz 943.36957 MHz -33.14 dém -20.14 d8 855,000 MHz 1.000 GHz 1.000 MHz 954.81884 MHz -36.06 dém
1.000 GHz 3.000 GHz 1.000 MHz 2,83215 GHz 08 dem -19.08 dB 1.000 GHz 3.000 GHz 1.000 MHz 2,98538 GHz -37.38 dém
3.000 GHz 7.000 GHz 1.000 MHz 6.10086 GHz -28.11 dem -15.11d8 3.000 GHz 7.000 GHz 1.000 MHz 6.75328 GHz -33.05 dem
7.000 GHz 9.000 GHz 1.000 MHz 8.94163 GHz -27.67 dém -14.87 dB 7,000 GHz 9.000 GHz 1.000 MHz 7.54631 GHz
W ¥
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e% FCC RF Test Report

SPORTON LAB.

Report No. : FG830917A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum
Ref Level 24.50 d&m  Offset 14.50 d8

Mode Auto Sweep

Spectrum

Ref Level 24.50 dm  Offset 14.50 d&
SGL Count 10/10

Mode Auto Sweep

SGL Count 10/10
@1 Max @1 Max
20 gL qheck PARS 20 gL qheck PARS
Line _§PURIOUS_} INE_ABS PABS Line _§PURIOUS_} INE_ABS PABS
10 10
od od
-10 d -10 d
PURIOUS_LINE_ABS. | SPURIOUS_LINE_ABS_
1 ~20 1
-0 d
50 d
60 d 60 d
70d 70d
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | PpowerAbs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 880.,95200 Mi -34,08 dem -21.08 d8 30.000 MHz 1.000 GHz 1.000 MHz 979.88256 MHz -36.64 dBm -23.64 d8
1.000 GHz 1.845 GHz 1.000 MHz 1.64363 G -33.46 dm -20.46 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.25823 GHz -37.86 dBm -24,86 d8
1.915 GHz 3.000 GHz 1.000 MHz 2.86527 Gl -30.92 dem -17.92 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.30901 GHz -36.38 dem -23.38 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.97975 GHz -27.85 dBm -14.85 d8 3.000 GHz 7.000 GHz 1,000 MHz 6.18635 GHz -31,67 dem -18.97 d8
7.000 GHz 13.600 GHz 1.000 MH2 12.57165 GHz -27.43 dem -14.43 d8 7.000 GHz 13.600 GHz 1.000 MH2 12.70411 GHz -34.93 dem -21.93 d8
13.600 GHz 19.100 GHz 1.000 MHz 18.29254 GHz 41 dbm -11.41 d8 13.600 GHz 19.100 GHz 1.000 MHz 17.19773 GHz -31.72 dm -18.72 dB
e ]
L i J - L i J [ -

Date: 24 APR 2018 15.05:54

Middle Channel

Middle Channel

Spectrum
Ref Level 24.50 d&m  Offset 14.50 d&
SGL Count 10/10

@1 Max

Mode Auto Sweep

Spectrum

Ref Level 24.50 d8m  Offset 14.50 d& Mode Auto Sweep
SGL Count 10/10
@1 Max

20 dbHL qheck PARS 20 dbHL qheck PARS
Line _§PURIOUS_| INE_ABS PABS Line _§PURIOUS_| INE_ABS PABS
10 10
od od
-10 d
_LINE_ABS_ | SPURIOUS_LINE_ABS_
+ -20 +
-0 d
50 d
.60 d .60 d
-70 d -70 di
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz = 87 dBm -19.87 d8 30.000 MHz 1.000 GHz 1.000 MHz B5.50475 MHz -36.59 dem -23.59 d8
1.000 GHz 1.845 GHz 1.000 MHz -32.74 dém -19.74 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.62140 GHz -37.50 dBm -24,50 d8
1.915 GHz 3.000 GHz 1.000 MHz -30.82 dém -17.82 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.07142 GHz 66 dBm -23.66 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.96725 GHz -26.,82 dbm -13.82 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.35033 GHz -31.41 dm -18.41 d8
7.000 GHz 13.600 GHz 1.000 MHz 11.18717 GHz -27.82 dem -14.82 d8 7.000 GHz 13.600 GHz 1.000 MHz 13.18824 GHz ~34.44 dBm -21.44 d8
13.600 GHz 19.100 GHz 1.000 MHz 16.29422 GHz -25.02 dBm -12.02 d8 13.600 GHz 19.100 GHz 1.000 MHz 16.41167 GHz -19.23 d8
L i J - L i J ..

Date: 24 APR 2018 15.07.40

Highest Channel

Highest Channel

Spectrum

Ref Level 24.50 d8m  Offset 14.50 d&
SGL Count 10/10

Mode Auto Sweep

(@1 Max

20 dbil heck pARS
Line _$PURIOUS_} INE_ABS PABS

10

0dt

Spectrum

Ref Level 24.50 d8m  Offset 14.50 d&
SGL Count 10/10

Mode Auto Sweep

20 dbil heck pARS
Line _$PURIOUS_} INE_ABS PABS

10

0dt

LINE_ABS_

50
-60 d 60 d
-70 d -70 di
Start 30,0 MHz 48006 pts Stop 19.1 GHz Start 30,0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 |___PoweraAbs | ALimit | Rangelow | RangeUp | RBW 1 | PoweraAbs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 708.90305 MHz -33.40 dem -20.40 d8 30.000 MHz 1.000 GHz 1.000 MHz 284.74013 MHz -36.49 dem -23.49 d8
1.000 GHz 1.845 GHz 1.000 MHz 1.81396 GHz -33.24 dm -20.24 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.41279 GHz -37.50 dBm -24,50 de
1.915 GHz 3.000 GHz 1.000 MHz 2.97484 GHz -30.90 dBm -17.90 d& 1.915 GHz 3.000 GHz 1.000 MHz 2.50008 GHz -35.57 dém -22.57 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.96825 GHz -26.73 dbm -13.73 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.69520 GHz -31.55 dbm -18.55 d8
7.000 GHz 13.600 GHz 1.000 MHz 9.85170 GHz -27.98 dém -14.98 d8 7.000 GHz 13.600 GHz 1.000 MHz 13.46589 GHz -34.95 dém -21.95 d8
13.600 GHz 19.100 GHz 1.000 MHz 16.54001 GHz -24.52 dBm -11.52 dB 13.600 GHz 19.100 GHz 1.000 MHz 16.44114 GHz -31.92 dBm -18.92 dB
— e
i i
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saronis. FCC RF Test Report

Report No. : FG830917A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 24.00 dm  Offset 14.00 d& Mode Auto Sweep

SGL Count 10/10

Spectrum

Ref Level 24.50 dam  Offset 14.50 d& Mode Auto Sweep

SGL Count 10/10

Date: 24 APR 2018 16.16:32

(@1 1ax (@1 Max
20 dbifpl Jhark 20 gbifil qheck pARS
Line _$PURIOUS_| INE_ABS PABS Line _$PURIOUS_| INE_ABS PASS
10 10
od od
CINE 285 _LINE_ABS_
S5 -30
50 d
60 d
-60 di
70 d
70 d b
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW 1 Frequency |__Powerabs | ALimit |
Rangelow | RangeUp | RBW | Frequenc: | __PowerAbs | ALimit | 1.000 GHz 1.000 MHz 910.28786 MHz -36.89 dBm -23.89 dB
30.000 MHz 820,000 MHz 1.000 MHz 818.80260 MHz -31.94 dém -18.94 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.84479 GHz -31.37 dém -18.37.de
855,000 MHz 1.000 GHz 1.000 MHz 860.32609 MHz -37.23 dém -24.23 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.98583 GHz -36.08 dém -23.08 dB.
1.000 GHz 3.000 GHz 1.000 MHz 2.11924 GHz -36.94 dém -23.94 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97825 GHz -31.98 dBm -18.98 de
3.000 GHz 7.000 GHz 1.000 MHz 6.86577 GHz -32.63 dém -19.63 dé 7.000 GHz 13.600 GHz | 1.000 MHz 13.27780 GHz -34,53 dém -21.53 d8.
7.000 GHz 9.000 GHz 1.000 MHz 7.02212 GHz -34.71 dém -21.71 dB 13.600 GHz 19.100 GHz 1.000 MHz 16.42817 GHz -31.40 deém -18.40 dB.
L ¢ J T oa L ¢ J
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Middle Channel

Middle Channel

Spectrum

Ref Level 24.00 dm  Offset 14.00 d& Mode Auto Sweep
SGL Count 10/10

Spectrum

Ref Level 24.50 dam  Offset 14.50 d& Mode Auto Sweep
SGL Count 10/10

Date: 24 APR 2018 16.17.47

(@1 1ax
20 dbifpl Jhark 20 gbifil qheck PARS
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_| INE_ABS PAES
10 10
0 od
10d -10 di
= NE 7S [ SPURIOUS_LINE_AB:
LS _LINE_ABS_ iy d
S ‘ -30
”“ww.“' I I 50
50 d
60 d
-60 di
70 d
-70d b
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW 1 Frequency |___Powerabs | ALimit |
Rangelow | RangeUp | RBW 1 Frequenc: | PoweraAbs | ALimit | 30.000 MHz 1.000 GHz 1.000 MHz 893.59570 MHz -37.15 dBm -24.15 dB
30.000 MHz 820,000 MHz 1.000 MHz 785.84958 MHz -36.80 dém -23.80 dé 1.000 GHz 1.845 GHz 1.000 MHz 1.30848 GHz -37.61 dém -24.61 de
855,000 MHz 1.000 GHz 1.000 MHz 917.35507 MHz -35.68 dém -22,68 de 1.915 GHz 3.000 GHz 1.000 MHz 199481 GHz -36.80 dém -23.80 dB.
1.000 GHz 3.000 GHz 1.000 MHz 1.81302 GHz -37.57 dém -24.57 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.55181 GHz -32.33 dBm -19.33 de
3.000 GHz 7.000 GHz 1.000 MHz 6.56780 GHz -32.02 dém -19.02d8 7.000 GHz 13.600 GHz | 1.000 MHz 9.24690 GHz -34.52 dém -21.52d8
7.000 GHz 9.000 GHz 1.000 MHz 7.95676 GHz -33.86 dém -20.86 dB 13.600 GHz 19.100 GHz 1.000 MHz 16.54170 GHz -32.25 dBm -19.25 dB.
L ¢ J L ¢ J 4 L]
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Highest Channel

Highest Channel

Spectrum

Ref Level 24.00 dm  Offset 14.00 d&
SGL Count 10/10

Mode Auto Sweep

Spectrum

Ref Level 24.50 d8m  Offset 14.50 d& Mode Auto Sweep

SGL Count 10/10

Date: 24 APR 2018 16.19.02

@1 Max
20 dbifpllJhack 20 dblfil qheck
Line _§PURIOUS_} INE_ABS PABS Line _§PURIOUS_| INE_ABS
10 di 10
0 od
LINE_ABS. _LINE_ABS_
30 d I ' | "
-50
50 d
60 di
60 d
70 d
70 d |
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW 1 Frequenc: |___Powerabs | ALimit |
Rangelow | RangeUp | RBW | Frequencs | powerabs | ALimit | 30.000 MHz 1.000 GHz 1.000 MHz 725.86957 MHz -36.81 dBm -23.81 dB
30.000 MHz 820,000 MHz 1,000 MHz 162.19640 MHz ~37.03 dém -24.03 d& 1.000 GHz 1.845 GHz 1.000 MHz 1.75738 GHz -37.75 deém -24,75 dB
855.000 MHz 1.000 GHz 1.000 MHz 855.83333 MHz -34.76 dem -21.76 d8 1.915 GHz 3.000 GHz 1.000 MHz 1.91575 GHz -32.96 dBm -19.96 dB
1.000 GHz 3.000 GHz 1.000 MHz 275041 GHz -36.73 dm -23.73 d8 3.000 GHz 7.000 GH2 1.000 MHz 6.32433 GHz -32,04 dBm -19.04 dB
3.000 GHz 7.000 GH2 1.000 MHz 3.38270 GHz -31.31 dem -18.31 d8 7.000 GHz 13.600 GHz | 1.000 MHz 11,85042 GHz -34.38 dem -21.33 de
7,000 GHz 9.000 GHz 1.000 MHz 7.92576 GHz 59 dBm -21,59 d8 13.600 GHz 19.100 GHz 1.000 MHz 16.40657 GHz -31.89 dem -18.89 dB
——
L )i J L] )4 J ) e
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e* FCC RF Test Report

SPORTON LAB.

Report No. : FG830917A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum

Ref Level 30.00 d&m
SGL Count 10/10

Offset 14.50 dB

Mode Auto Sweep

(@1 Max

Limit qheck
20 dblfe—RPLRIOUS | INE AR
10d
0
10 di
| SPURIOUS_LINE_ABS_

Date: 24 APR 2018 16.40.57

50
60 di
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 207.17891 MHz -36.61 dem -23.61 d8
1.000 GHz 1.708 GHz 1.000 MHz 1.70482 GHz ~34.90 dem -21.90 d8
1.760 GH2 3.000 GHz 1.000 MHz 1.98929 GHz -36.09 dem -23.09 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.67329 GHz -31.97 dem -18.97 d8
7.000 GHz 13.600 GHz 1.000 MHz 12.21292 GHz -34.61 dem -21.61 d8
13.600 GHz 18.000 GHz 1.000 MHz 16.46624 GHz -31.16 dém 8.16 dB
—
~

Middle Channel

Spectrum

Ref Level 30.00 dam
SGL Count 10/10

Offset 14.50 dB

Mode Auto Sweep

Limit heck 7
20 dbife—fPURIONS | INE_ AR P
104d
0 dém
10 di
| SPURIOUS_LINE_ABS_
20 d 3

-50

-60

Start 30.0 MHz

48006 pts

Stop 18.0 GHz

Spurious Emissions

Rangelow | RangeUp | |___PpoweraAbs | ALimit |
30.000 MHz 1.000 GHz 810.07746 MHz -36.21 dém -23.21 d8
1.708 GHz 1.67065 GHz -38.01 dBm
3.000 GHz 2.5261S GHz -36.33 dém
6.83827 GHz -30.83 dem
2 1.000 MHz 10.69927 GHz -35.00 dem
18.000 GHz 1.000 MHz 15.77266 GHz

Date: 24 APR 2018 16.4212

Hi

ghest Channel

Spectrum

Ref Level 30.00 dam
SGL Count 10/10

Offset 14.50 dB

Mode Auto Sweep

(@1 Max

Limit heck

20 dbife—fPURIONS

Date: 24 APR 2018 16.43.27

J

-60 d
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | PowerAbs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 408.35332 MHz -36.35 dém -23.35 d8
1.000 GHz 1.708 GHz 1.000 MHz 1.69425 GHz -37.52 dém -24.52 de
1.760 GHz 3.000 GHz 1.000 MHz 1.76085 GHz -31.47 deém -18.47 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.86827 GHz -32,55 dem -19.55 d8
7.000 GHz 13.600 GHz 1.000 MHz 13.36312 GHz -34.59 dem -21.59 d8
13.600 GHz 18.000 GHz 1.000 MHz 15.86977 GHz -31.11 dém -18.11 dB
W
1) wa
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saronis. FCC RF Test Report

Report No. : FG830917A

Frequency Stability

Test Conditions Middle Channel G(SGMSBS;) (EDGGSIQASIE\(;S 8) 2L5I;r)np::n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0263 0.0012
40 Normal Voltage 0.0072 0.0263
30 Normal Voltage 0.0179 0.0036
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0215 0.0024
0 Normal Voltage 0.0012 0.0335
-10 Normal Voltage 0.0060 0.0275 PASS
-20 Normal Voltage 0.0263 0.0036
-30 Normal Voltage 0.0227 0.0299
20 Maximum Voltage 0.0012 0.0323
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0275 0.0048
Note:

1. Normal Voltage = 3.85V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.4 V

Sporton International (Shenzhen) Inc.
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saronis. FCC RF Test Report

Report No. : FG830917A

Test Conditions Middle Channel Gs(gslfﬂc;o (Egggi?;)sos 8) le)itrzitz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0186 0.0043
40 Normal Voltage 0.0016 0.0016
30 Normal Voltage 0.0000 0.0160
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0032 0.0144
0 Normal Voltage 0.0021 0.0021
110 Normal Voltage 0.0181 0.0128 PASS
-20 Normal Voltage 0.0176 0.0027
-30 Normal Voltage 0.0053 0.0011
20 Maximum Voltage 0.0181 0.0133
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0021 0.0016
Note:

1. Normal Voltage = 3.85V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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saronis. FCC RF Test Report

Report No. : FG830917A

Test Conditions Middle Channel Xéﬁﬂ%MlggliEgs\; 2L5I;r)np::n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0275
40 Normal Voltage 0.0048
30 Normal Voltage 0.0012
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0323
0 Normal Voltage 0.0263
110 Normal Voltage 0.0036 PASS
-20 Normal Voltage 0.0323
-30 Normal Voltage 0.0299
20 Maximum Voltage 0.0024
20 Normal Voltage 0.0000
20 Battery End Point 0.0251
Note:

1. Normal Voltage = 3.85V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.4 V
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Test Conditions Middle Channel ga%hﬂl’;gzggs”) le)itrzitz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0117
40 Normal Voltage 0.0011
30 Normal Voltage 0.0021
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0133
0 Normal Voltage 0.0117
110 Normal Voltage 0.0032 PASS
-20 Normal Voltage 0.0128
-30 Normal Voltage 0.0011
20 Maximum Voltage 0.0005
20 Normal Voltage 0.0000
20 Battery End Point 0.0112
Note:

1. Normal Voltage = 3.85V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.4 V
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Test Conditions Middle Channel \(/\I;(li/IDCMfzzaKnbdpls\)/ le)itrzitz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0173
40 Normal Voltage 0.0040
30 Normal Voltage 0.0040
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0029
0 Normal Voltage 0.0190
10 Normal Voltage 0.0040 PASS
-20 Normal Voltage 0.0052
-30 Normal Voltage 0.0185
20 Maximum Voltage 0.0202
20 Normal Voltage 0.0000
20 Battery End Point 0.0029
Note:

1. Normal Voltage = 3.85V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Appendix B. Test Results of Conducted Test

Radiated Spurious Emission

GSM850 (GSM)

. Over SPA S.G. TX Cable |TX Antenna .
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672.8 -56.02 -13 -43.02 -57.73 -60.39 2.88 9.40 H
2509.2 -50.54 -13 -37.54 -57.66 -56.49 2.5 10.60 H
Middle 3345.6 -65.55 -13 -52.55 -73.55 -71.37 4.63 12.60 H
1672.8 -55.01 -13 -42.01 -56.85 -59.38 2.88 9.40 V
2509.2 -39.38 -13 -26.38 -49.55 -45.33 2.50 10.60 \Y
3345.6 -63.93 -13 -50.93 -71.96 -69.75 4.63 12.60 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM850 (EDGE class 8)
Frequency ERP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
1672.8 -58.07 -13 -45.07 -59.78 -62.44 2.88 9.40 H
2509.2 -39.15 -13 -26.15 -49.38 -45.10 2.5 10.60 H
3345.6 -66.13 -13 -53.13 -74.13 -71.95 4.63 12.60 H
Middle 4182 -65.99 -13 -52.99 -78.07 -71.42 5.02 12.60 H
1672.8 -51.46 -13 -38.46 -54.33 -55.83 2.88 9.40 \
2509.2 -37.10 -13 -24.10 -47.59 -43.05 2.50 10.60 V
3345.6 -64.45 -13 -51.45 -72.48 -70.27 4.63 12.60 V
4182 -66.20 -13 -53.20 -78.16 -71.63 5.02 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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GSM1900 (GSM)

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3760.00 -37.68 -13 -24.68 -45.28 -45.28 5.00 12.60 H
5640.00 -48.44 -13 -35.44 -65.04 -54.24 7.30 13.10 H
7520.00 -53.45 -13 -40.45 -73.43 -57.02 7.73 11.30 H
Middle 9400.00 -51.25 -13 -38.25 -75.97 -55.03 8.12 11.90 H
3760.00 -36.96 -13 -23.96 -52.85 -44.56 5.00 12.60 V
5640.00 -50.55 -13 -37.55 -67.08 -56.35 7.30 13.10 V
7520.00 -55.56 -13 -42.56 -75.2 -59.13 7.73 11.30 V
9400.00 -52.57 -13 -39.57 -76.55 -56.35 8.12 11.90 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (EDGE class 8)
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3760.00 -29.16 -13 -16.16 -45.28 -36.76 5.00 12.60 H
5640.00 -48.44 -13 -35.44 -65.04 -54.24 7.30 13.10 H
7520.00 -53.45 -13 -40.45 -73.43 -57.02 7.73 11.30 H
Middle 9400.00 -51.25 -13 -38.25 -75.97 -55.03 8.12 11.90 H
3760.00 -36.96 -13 -23.96 -52.85 -44.56 5.00 12.60 \
5640.00 -50.55 -13 -37.55 -67.08 -56.35 7.30 13.10 \Y
7520.00 -55.56 -13 -42.56 -75.2 -59.13 7.73 11.30 \Y
9400.00 -52.57 -13 -39.57 -76.55 -56.35 8.12 11.90 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band V(RMC 12.2Kbps)

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrl (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672.8 -59.81 -13 -46.81 -61.52 -64.18 2.88 9.40 H
2509.2 -51.71 -13 -38.71 -57.77 -57.66 2.5 10.60 H
3345.6 -47.61 -13 -34.61 -55.61 -53.43 4.63 12.60 H
Middle 4182 -60.97 -13 -47.97 -73.05 -66.40 5.02 12.60 H
1672.8 -64.80 -13 -51.80 -66.64 -69.17 2.88 9.40 V
2509.2 -55.96 -13 -42.96 -61.91 -61.91 2.50 10.60 V
3345.6 -48.47 -13 -35.47 -56.50 -54.29 4.63 12.60 V
4182 -58.09 -13 -45.09 -70.05 -63.52 5.02 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band II[(RMC 12.2Kbps)
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3760.00 -49.52 -13 -36.52 -63.14 -57.12 5.00 12.60 H
5640.00 -57.16 -13 -44.16 -73.76 -62.96 7.30 13.10 H
Middle 7520.00 -58.44 -13 -45.44 -78.42 -62.01 7.73 11.30 H
3760.00 -57.36 -13 -44.36 -71.69 -64.96 5.00 12.60 V
5640.00 -59.65 -13 -46.65 -76.18 -65.45 7.30 13.10 V
7520.00 -58.68 -13 -45.68 -78.32 -62.25 7.73 11.30 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band IV(RMC 12.2Kbps)
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3465.2 -47.53 -13 -34.53 -61.23 -55.50 4.63 12.60 H
5197.8 -60.84 -13 -47.84 -78.77 -67.29 6.25 12.70 H
Middle 6930.4 -59.84 -13 -46.84 -79.46 -64.61 8.23 13.00 H
3465.2 -55.18 -13 -42.18 -66.59 -63.15 4.63 12.6 V
5197.8 -65.71 -13 -52.71 -79.32 -72.16 6.25 12.7 \Y
6930.4 -60.36 -13 -47.36 -79.48 -65.13 8.23 13 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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